



96-D Allen Boulevard
 Farmingdale, New York 11735-5626 USA
 Tel. +1 (631) 293-8944 Fax +1 (631) 293-8956
 e-mail: info@govmark.com

Received:04/01/2010	Completed:04/07/2010	Letter: Q	rb	P.O.#:	Test Report #:	2-82808-0-
Client's Identification	Blazer Style Code HCUZOO0F400. Fiber Content: 100% Pure New Wool,Non Metallic Dyestuffs. Color: HCUZ22 Pembroke. Lot Number: 040897. End Use: Upholstery.					
Tested For: Louise Wilson	Key Test: CA 117 E/ACT					105
Camira Group Inc. 2840 Fortune Circle Est, Suite F Indianapolis, IN 46241			Tel: 001 44 1924 481371		Ext: Fax: 001 44 1484 859061	

PC: .5H+.5H /jd

TEST PERFORMED: As cited by the ACT Voluntary Performance Guidelines (September 2009) --

California Technical Bulletin 117, Section E - Upholstery Fabrics

RESULTS:	LENGTH		WIDTH
Specimen	Burning Time (seconds)	Specimen	Burning Time (seconds)
#1 Face	DNI	#6 Face	DNI
#2 Face	DNI	#7 Face	DNI
#3 Face	DNI	#8 Back	DNI
#4 Back	DNI	#9 Back	DNI
#5 Back	DNI	#10 Back	DNI
Avg:		Avg:	

NOTE: This is a minimal flammability test to screen out highly flammable materials.

REMARKS: None.

ACCEPTANCE CRITERIA: Shall meet Class I of CS 191-53 --

Minimum Average Burning Time (Flame Spread)

<input type="checkbox"/> Plain Surface Materials:	3.5 Seconds or No Recordable Burning Time
<input checked="" type="checkbox"/> Raised Surface Materials:	7.0 Seconds or No Recordable Burning Time

ABBREVIATIONS OF "NO RECORDABLE BURNING TIME" CATEGORIES:

DNI = Did not ignite when exposed to test ignition source.
 IBE = Ignited but extinguished before burning through stopcord.
 SF = Surface flash only; stopcord not burned & no burning/charring/fusing of the base fabric.
 TSF = Timed surface flash; stopcord burned, but no burning/charring/fusing of the base fabric.

CONCLUSION: Based on the above Results and Acceptance Criteria, the item tested:

 Complies; Does not comply



The
Govmark
Organization, Inc.

96-D Allen Boulevard
Farmingdale, New York 11735-5626 USA
Tel. +1 (631) 293-8944 Fax +1 (631) 293-8956
e-mail: info@govmark.com

Page 2

Received: 04/01/2010	Completed: 04/07/2010	Letter: Q	rb	P.O.#:	Test Report #:	2-82808-0-
Client's Identification	Blazer Style Code HCUZOO0F400. Fiber Content: 100% Pure New Wool, Non Metallic Dyestuffs. Color: HCUZ22 Pembroke. Lot Number: 040897. End Use: Upholstery.					
Tested For: Louise Wilson	Camira Group Inc. 2840 Fortune Circle Est, Suite F Indianapolis, IN 46241				Key Test: CA 117 E/ACT	105
				Tel: 001 44 1924 481371	Ext:	
				Fax: 001 44 1484 859061		

CERTIFICATION: I certify that the above results were obtained after testing specimens in accordance with the procedures and equipment specified by California Technical Bulletin 117 Section E Upholstery Fabrics.

Heather E. Robertson

AUTHORIZED SIGNATURE

THE GOVMARK ORGANIZATION, INC. / ec / mg

MS. HEATHER ROBERTSON

APR 19 2010

(Page 2 of 2)